Institute for
Sustainable Futures

Isf.uts.edu.au

®
®
°e
‘e :
@ . .
o, - @
) .
..._\.. ™

Wastewater gas

recovery opportunities
In a circular economy

PREPARED FOR:
e Sydney Water



About the authors

The Institute for Sustainable Futures (ISF) is an interdisciplinary research and consulting organisation at
the University of Technology Sydney. ISF has been setting global benchmarks since 1997 in helping
governments, organisations, businesses and communities achieve change towards sustainable futures.
We utilise a unique combination of skills and perspectives to offer long term sustainable solutions that
protect and enhance the environment, human wellbeing and social equity.

ISF acknowledges and respects the Aboriginal and Torres Strait Islander custodians of Australia and
[...]
The sensors are placed in various sections of the Biological Nutrient Removal (BNR) depending on the design. Flow
pattern needs to be taken into consideration (e.g. batch or continuous reactor setup), in the recirculation plant the
sensor should be placed in the anoxic and aerated zone monitoring COD*/TN** ratio, which is also monitored by one
sensor in sequence batch reactor setup.

Example application: Pforzheim WWTP, Germany.

Circularity of the process — efficiency of process carbon and nitrogen generation, GHG control

NITRITE NH,;
AMMONIFICATOIN 4

T
N0 «+ NO; =+ NO —» N0 — N,
4

NO;

NITRIFICATION

BENITRIFICATION

N0

NH;' — NH;OH — NO; —» NO — N;O —» N,

NITRIFIER DENITRIFIKATION

Sources: https://www.unisense-environment.com; https://www.unisense-
environment.com/files/PDF/Application_Report_Pforzheim_%202015_eng.pdf

*COD — amount of oxygen required to chemically oxidise organic matter in wastewater into inorganic matter.
**TN — Total Nitrogen

© UTS 2020



Sludge Treatment

Historically the main focus of sludge treatment has been conditioning biosolids for disposal.
However, as the potential of energy generation has been identified through AD, sludge treatment
operating conditions and equipment have been modified to aid extraction of energy and nutrients.
A range of gases are generated in the process which should be addressed. In this section, the
case studies are used to highlight the approaches taken to maximise energy generation, cleaning,
application of biogas generated and application of treated sludge from the AD. Alternative
technologies to AD are also explored.

Maximising energy generation in AD

WWTPs require significant energy for operation and many have attempted to generate biogas
onsite using AD. Their aim is to become energy neutral and to reduce their carbon footprint. When
WWTPs generate excess energy, they start to emerge as hubs for circular economy approaches,
with the potential of supplying energy to adjacent precincts. However, often this cannot be
achieved by digestion of biosolids from the wastewater alone. Additional organic streams, such as
food waste, and fats oils and grease (FOG) are required together with collaboration with managers
of such waste streams in the precinct and the potential end users of products generated by the
WWTP. Energy efficiency can also be achieved by optimising the operating conditions, as
demonstrated by Ejby Mglle WWTP in Denmark, which managed to achieve 110% of the WWTP
energy required. Similar approaches can be found in a number of examples around the world.

Case Study 4 — Ejby Mglle WWTP, Denmark

4 Ejby Mglle WWTP, Denmark — Circular Economy approach by optimising operating conditions

Gas in Focus CHg4 Established 2011
B —‘/._ P 3 ‘.,

Ejby Mglle WWTP increased energy production to
become self-sufficient with the excess energy. This has
been achieved by optimising operating conditions,
without major capital investment, through process energy
reduction and increased energy process production. The
focus extended to enhance nutrient reuse and maximise
biogas extraction for additional heat and electricity
production. The plant is often used as an example of the
circular economy approach.

Circularity of the process — energy efficiency of the -
process, nutrient harvest and reuse. A b

Source: https://stateofgreen.com/en/partners/vcs-denmark/solutions/efficient-wastewater-treatment-at-ejby-molle-in-odense/

Significant energy savings can be also found by installation of heat pumps at WWTP. Katri Vala in
Helsinki, Finland, is a sophisticated state of the art application and is illustrated in the example
below.

© UTS 2020 9



Case Study 5 — Katri Vala WWTP, Helsinki, Finland

5 Katri Vala Heat Pump — the largest heat pump in the world to produce heating and cooling

Gas in Focus heat Established 2006

The heat pump, located 25 m underground in an
excavated rock cave, recycles waste heat from purified
wastewater, as well as excess heat from buildings such
as data centres. Location of the heat pump is with the
outflow of purified wastewater and multi-utility tunnel,
transmitting heat and cooling energy to the customers.
The plant utilises heat that would be otherwise unused. In
2017 the plant produced 90% of city cooling and 8% of
heating requirements. An expansion is planned for 2021,
which will cost AU$32m and increase production volume
by up to 30%.

Circularity of the process — collaboration and use of
data centres heat in the precinct, supplying heating and
cooling to precinct

Source: https://www.helen.fi/en/company/energy/energy-production/power-plants/katri-vala-heating-and-cooling-plant

Energy generation at WWTPs can be increased through AD efficiency. The advanced anaerobic
digestion approach taken by WWTPs around the world is in the pre-treatment of the sludge and/or
in co-digestion.

The pre-treatment of the sludge can be:
¢ mechanical, which breaks the cell structure,

e thermal, by destroying cell walls and releasing proteins, achieved at operation at 60-200°C
and 10 bar and

e biochemical and chemical treatments.

The common technologies of thermal hydrolysis (THP) used at WWTPs are Cambi, Biothelys and
Exelys, which also feature in the case studies through this report. The THP enhancement have
been reporting up to 50% higher biogas production at a shorter retention time (12-15 days).

A range of organic feedstocks can be co-digested with the wastewater. However, while the main
purpose is to increase biogas vyield, the feedstock normally needs pre-treatment before it is
combined in the AD and the following properties of different sources need to be considered:

o food waste and dairy products are feedstocks with high fertilizing values (phosphorous,
nitrogen, organic matter),

e grease trap wastes (have a low fertilising value but significant biogas yield potential),

o feedstock containing inhibitors (e.g. high NH4, H2S, heavy metals, disinfectants, antibiotics)
need to be limited,

o feedstock containing impurities, such as plastics, stones, metal, glass, need physical pre-
treatment, and

© UTS 2020 10



o fibre rich solid feedstock, such as garden waste, which can have high lignin content and
low biogas potential, is not appropriate

Basingstoke WWTP is highlighted below as a WWTP illustrating the application of THP to achieve
energy neutral operation, with excess supplied to the electrical grid.

Case Study 6 — Basingstoke WWTP, UK

6 Basingstoke Sewage Treatment Works — Operating entirely on energy from sludge
Gas in focus Biogas (CH4/COz2), N2, N2.O = Location Basingstoke, UK Established 2017/18
Financials AU$100m upgrade trebled energy generation capacity

Input Output
* 53 t Dissolved Solids (DS)/day (capacity 70 tDS/day) o Electric power generation (62 MWh electricity/day) and CHP,
o Mixed sludge 60:40 primary and secondary sludge to AD excess (50%) is exported to local grid

e Biosolids land application

Scale of Operation Technology

o Effluent stream sized for 135,000 population equivalent e MAD (anaerobic, mesophilic)
¢ Sludge stream and digestion plant sized for over 500,000 . .
population equivalent (treating sludge from different location either = * Thermal Hydrolysis Plant (THP) — CambiTHPR — B6

as liquid or cake) o Dual fuel boiler (biogas or diesel)

¢ Digester capacity 9,000 m®
o Anammox process

Scope — The process is built to accommodate brown-field sludge system allowing treatment of sludge as liquid or cake. THP is the core
technology, followed by mesophilic AD and dewatering. Thermal pre-treatment of sludge enhances biogas yield and produces high quality
biosolids after dewatering. Dewatering liquors pass through Anammox process, autotrophic method for N-removal. NH4" is directly
converted to N2 under anaerobic conditions. The advantage of this process is that there is no need for an external carbon source and
therefore produces less CO2 emissions. In addition, it uses less energy, produces more CH4 and a lower amount of sludge compared to
conventional denitrification systems. N2O, an intermediate in denitrifying bacteria is absent in the Anammox bacteria, making N2O absent
from the process.

Circularity ¢ Reduced GHG emissions, production of energy
Drivers » Reduced cost of energy (AU$56m/y)

o Energy generated from sludge, solar and wind covers a quarter of Thames Water’s energy needs and
has reduced GHG emissions by 66 per cent since 2015.

Partners/Cooperation  Thames Water

https://wwtonline.co.uk/news/basingstoke-stw-operating-entirely-on-energy-from-sludge
https://www.cambi.com/references/plants/europe/united-kingdom/basingstoke/

Environmental Impact

Sources

Psyttalia WWTP has been selected as case study demonstrating the energy efficiency achieved on
a large scale in addition to removal of sulphur and nitrogen. Further energy is extracted from
digested sludge incineration.

© UTS 2020 11



Case Study 7 — Psyttalia WWTP, Greece

7 Psyttalia WWTP — Serving Athens
Gas in focus Biogas (CH4/COz)
Financials Not publicly available
Input

o Urban wastewater
e Secondary sludge to AD

primary clarifier

sand

return
load

drum screen flash

tank

Location

o
.
- qaae |
return /0(:&

Athens, Greece Established 2008

Output

e 61-65% CHa4, 34-38% CO:2 as fuel to CHP plants

¢ Dry sludge (92%) — secondary fuel in cement factories and power
stations (incineration)

Scale of Operation

e WW flow — 730,000 m®d, 5,600,000 population equivalent

e Serving 3.5 million people

e Energy capacity: 5.04MW

Technology

o AD (anaerobic, mesophilic, high-rate)

e Thermal Hydrolysis Plant (THP) — Modular CambiTHP® B6-4 system

o SCENA-THP (Energy efficient nitrogen removal)

o Sulfurex®BF and Sulfurex® CR

activated sludge tank

secondary clarifier

effluent to

surface wate

recycled steam

thermal
100°C hydrolysis
process

i

" centrifuge
pulper

reactorf
steam

gravity thickener

digester

‘IIl'lllllllll.lllli.lll.

'Illlllllllllllllllllllll>

C/

= SCENA-THP

anoxic

- N reduction
NOz >N,

SBR

cycle

- MO growth

isettlmg

discharge

Q

aerobic
- nitritation

NH:>NO;
- MO growth

screw press

filling

VFAs

VFA

centrifuge

anaerobic supernatant

© UTS 2020

12



7 Psyttalia WWTP — Serving Athens

Scope — THP was installed to increase energy production, treating 50% of generated waste activated sludge with thermal hydrolysis and
steam explosion before it is anaerobically digested. The thickened primary sludge stream bypasses THP and is mixed with the hydrolysed
waste activated sludge before entering AD. The process is separate from the conventionally treated remaining sludge. Overall, the process
reports increased dewaterability of mixed digested sludge (from 22% to 31% dry solids; increased volatile solids reduction from 45% to
52%) and increased biogas generation (15.4% increase) and digester efficiency (increased solids destruction). THP process however
increases loading of nitrogen and phosphorus of the digested sludge, which is currently addressed with a pilot scale SCENA process
(2m3/d). The SCENA process is implemented to remove nitrogen (>80%TN and >90%NH4-N) and phosphorus from sludge liquors with low
energy demand and using an internal carbon source (supernatant from primary sludge thickening or volatile fatty acids (VFA) from
fermentation of sludge). Produced biogas is used to fuel two CHP plants (11.4 MWe) and a 12.9 MWe Psyttalia WWTP CHP plant
supporting the operation of a sludge thermal drying unit. In addition to drying, the produced biogas provides heat that is needed for sludge
digestion and WWTP electric power needs. The surplus power is sold to the National Grid Manager. Biogas is scrubbed from H2S using a
bio-trickling filter, a biological process where H2S is absorbed in an aqueous solution with a low pH and biologically oxidised to
sulphur/sulphate in situ, and with caustic re-use, with a chemical scrubber adsorbing H2S into liquid with a high pH. H2S concentration in
biogas is reduced from 2000 ppm to less than 70 ppm.

Circularity e Energy efficiency, process energy production and use, application of the sludge in the precinct
Drivers ¢ Improve energy footprint of the WWTP
Environmental Impact e Sludge storage areas covered with green areas

» Protection, revival and enhancement of biodiversity in the Saronic Gulf ecosystem.
» Biggest environmental project in Greece (biosolids utilisation, biogas utilisation, reuse of treated

effluent)
Partners/Cooperation ¢ Plant operator Actor, SMART-Plant, DMT Clear Gas Solutions
Sources https://www.eydap.gr/userfiles/c3c4382d-a658-4d79-b9e2-ecff7ddd9b76/Fact-sheet-PWWTP.pdf

Both, Basingstoke and Psyttalia wastewater treatment plants, produce biogas that is fed into the
CHP system and with excess electricity fed into the electricity grid.

There are many more examples of WWTPs around the world that use the THP technology and
have successfully achieved energy neutral operation. For example, the Beijing Drainage Group, in
Gaobeidian Water Reclamation Plant (with 12 THP units)®, Huaifang Water Reclamation Plant
(2018 IWA Gold Award winner for the largest underground advanced WWTP in Asia)'® and Tuas
Water Reclamation Plant in Singapore”.

They differ in the application of produced biogas and consequently in the approach of biogas
postprocessing and cleaning. This is addressed separately in the following section of this report. In
addition, there is a substantial diversity in the approach of treating the digested sludge, which is
also discussed further in the report.

Biogas application and cleaning

The most common applications of biogas generated at WWTP are:

e biogas combustion with cogeneration of electrical and thermal energy,
e biogas combustion with generation of electricity only,

e biomethane to be injected into the national grid, and

e biomethane to be used in transport (with compression and storage systems)

9 https://www.cambi.com/references/plants/asia/china/beijing-gaobeidian/
10 hitps://www.cambi.com/references/plants/asia/china/beijing-huaifang/
" https://www.pub.gov.sg/dtss/phase2/twrp

© UTS 2020 13




Kiselev et. al. (2019)'? compared the application of biogas generated in AD of wastewater sludge
at Ekaterinburg WWTP, Russia, using a computational model and circular economy principles and
concluded that all options listed above are environmentally favourable. However, where there is
an opportunity for the immediate application of the heat generated (e.g. in the plant), then the
combustion with cogeneration of electrical and thermal energy becomes the most favourable,
which was also the case in the Ekaterinburg WWTP. An additional benefit to consider is the
widespread use of the CHP technology. One of the main barriers to the application of biomethane
in transport is the availability of the refuelling infrastructure, limiting its application to only
corporate transport. Upgrading vehicles to use biomethane, requires special safety equipment due
to higher gas pressure compared to propane gas, making the cost of equipment more expensive.
In addition, due to the low petrol price the cost reduction becomes insignificant.

Biogas generated in AD in WWTPs is usually composed of CH4 (55-75%) and CO; (25-45%), with
impurities such as H>O, H>S and siloxanes which need to be removed. H,S oxidises to SO, during
the combustion process, forming H>SO4 when dissolved in water droplets and damaging the prime
mover exhaust system, heat exchanger and stack liners.

Siloxanes are also necessary to remove as they form a glass-like deposit that is harmful to
reciprocating engines, gas turbines, microturbines and fuel cells. Siloxanes, organic silicon
compounds, present as additives in soaps, shampoos, sunscreens, lotions, hair spray, deodorants
and shaving products, pass through the WWTP processes and accumulate in sludge and volatise
to form a contaminant in AD biogas. The deposits decrease CHP project efficiency, increase heat
rate, reduce power output, form hotspots and cause equipment failure.

Technologies commonly applied to remove siloxanes are adsorption (with activated carbon,
polymer beads, silica gel), absorption (physical with water, organic solvent or mineral oil and